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MODEL NO. 3901

ITEM PART NO. DESCRIPTION QTY NOTE
001 911136-9 Trapézfeju csavar M4x20 911136   4
002 221357-8 Kúpkerék 11 9503BH/9803/3901   1
003 213407-3 O-gyuru 26 41NB/SR16/HR2000/41   1
004 211088-7 Golyóscsapágy 6000DDW 211088-7   1
005 341398-9 Fedolemez BOSS115/9501N/390   1
006 241509-5 Ventillátor 9505BH   1
007 511908-8 Forgórész 220V 3901/9503BH/950   1

INC. 6,17,18
008 911596-5 PAN HEAD SCREW M4X70   2
009 593138-3 Állórész 220V 3901   1
010 159283-0 Motorház, komplett 3901   1

INC. 11
011 263002-9 Gumi csapszeg 4 263002-9   1
012 411328-5 Kapcsolórúd 9501BH/3BH/9505BH   1
013 257903-1 Zárógyuru E-2,3 4300BV/GA5000*   1
014 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
015 191940-4 Szénkefe CB-411*   1
016 414663-0 Kapcsolókar 3901*   1
017 210025-8 Golyóscsapágy 627LLB 210025-8   1
018 681614-0 Szigetelo alátét 681614-0   1
019 415253-2 Fogantyú 3901   1
020 922422-3 Imbuszcsavar M8x16 922422-3   2
021 941202-8 Lapos Alátét 8 941202-8   2
022 157393-7 Fogaskerékház 9503BH   1

INC. 3
023 961052-5 Seeger-gyuru S-12 961052-5   1
024 221356-0 Tányérkerék 36 9503BH   1
025 962151-6 Seeger-gyuru R-32 962151-6*   1
026 211106-1 Golyóscsapágy 6201LLB 211106-1   1
027 322658-8 Tengely 3901   1
028 322657-0 Felbehajtórúd 10 3901   2
029 251919-8 Négylapú fejescsavar M6x20 410   1
030 316494-2 Ütközolap 3901   1
031 256689-4 Csapszeg 4 3901   2
032 931102-0 Hatlapú anya M4 931102-0*   1
033 231795-6 Visszahúzó rugó 8 3901   2
034 231282-5 Nyomórugó 2,4 JR3010/3901   1
035 216001-0 Acélgolyó 3,5 216001-0*   1
036 253804-1 U-alakú lapos alátét 6 253804-   1
037 252133-9 Hatlapú anya M6 3901   1
038 272229-0 Emelokar 40 272229-0   1
039 961014-3 Zárógyuru E-8 961014-3   1
040 162163-1 Gumi borítás 3901*   1
041 961017-7 Zárógyuru E-3 961017-7   2
042 316496-8 Késvédo burkolat 3901   1
043 224505-8 Peremes záróanya 10-40 3901   1
044 B-12924 CUTTER 100MM-4   1 AEPD-0016/97
045 224280-6 Belso illesztoperem 40 3901   1
046 232131-9 Laprugó 3901   1
047 265716-6 Csavar M5x10 3901   1
048 213008-7 O-gyuru 22,4 HR2510/6830/6833   1
049 415252-4 Porkiereszto csocsonk 3901*   1
050 911198-7 PAN HEAD SCREW M4X70   2
051 410190-5 Kapcsolóház 9505BH 9503BH   1
052 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1
053 682502-4 Kábelvédo 8-85*   1
054 645173-8 Zajszuro kondenzátor   1
055 911111-5 Trapézfeju csavar M4x10 911111   2
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056 651651-8 Kapcsoló SS203KY-4 9501B/BH, 9   1
057 231223-1 Nyomórugó 6 GA5000, JS1650/60   1
058 316495-0 Alaplemez 3901   1
059 265026-1 Trapézfeju csavar M4 3901   1
060 316491-8 Mélységbeállító vezetosín 3901   1
061 231282-5 Nyomórugó 2,4 JR3010/3901   1
062 216001-0 Acélgolyó 3,5 216001-0*   1
063 911136-9 Trapézfeju csavar M4x20 911136   4
064 316493-4 Csapágyház 3901   1
065 254002-0 Ék 3 92400B/9030/9503BH/HR3   1
066 911267-4 PAN HEAD SCREW M5X45   1
067 911133-5 Trapézfeju csavar M4x18 911133   2
068 410191-3 Kapcsolótartó 9505BH/3901   1
069 687001-1 Kábel-feszültségmentesíto 6870   1
070 911128-8 Trapézfeju csavar M4x16 911128   2
071 687637-6 Beállító lap 9503BH/9501BH   1
072 857433-8 NAME PLATE 3901   1
073 931203-4 Hatlapú anya M5 3901   1
A01 921332-1 Hatlapfeju csavar M6x20*   1
A02 316492-6 Szorító lap 3901   1
A03 150455-0 ANGLE GUIDE COMPLETE   1
A04 226217-9 Homlokfogaskerék 16 3703   1
A05 961017-7 Zárógyuru E-3 961017-7   1
A06 253186-1 Lapos Alátét 7 4300SV/SB   1
A07 271415-0 Beállító forgatógomb 20 3901   1
A08 232130-1 Laprugó 3901   1
A09 253804-1 U-alakú lapos alátét 6 253804-   1
A10 252133-9 Hatlapú anya M6 3901   1
A11 272229-0 Emelokar 40 272229-0   1
A12 961014-3 Zárógyuru E-8 961014-3   1
A13 782401-1 LOCK NUT WRENCH 20   1
A14 122474-6 DUST BAG ASS'Y   1
A15 824540-2 PLASTIC CARRYING CASE   new   1
A16 415579-2 Állítólemez  /3901   1
B01 122473-8 ANGLE GUIDE ASS'Y   1

INC. A01,A02,A03-A12
E04 652008-6 Kúposfeju csavar M3,5x7 1911B/   4
E05 652250-9 CLAMP WASHER   4
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